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1480 Bukhuzanup-Fao, Songak-Eup, Dangjin-5i, Chungram, Korea
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ot - Tensle Test Chemical Composiion(%) 210000 -y 100000
HER 5 a8 |\ oo | Fres | dzws |G 10000 5:x1%0.
Dmension Qanl| (ig) | Featho- | ProdaNo- et vo | 1s | e |vee| A [ YR | yp |g| c | s |m| P | s |a|nN|c|m|w|n|v]| o
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5.4 x 2438 x 6096 1 | 2963 | Ra1889 | FBr1sgee0r | T [ 341.6] 4969 28 U [ L1520 285 [1050] 18| a5 | 2 [ 1 [17] o [10] 2] o[22 [197
P 1454 280 [1,043| 144 | 34 | 2| 1 |19 0| 9| 2| 1 ]2
25.4 X 2438 x 6096 1 | 2963 | Ra1889 | FBrisgee02 | T | 341.6|4969| 28 U | L[1520] 285 1059 18| a5 | 2 | 1 [17] o|10]| 2| 0o | 2 |197
P 1454 280 [1,043| 144 | 34 | 2| 1 |19 0| 9| 2| 1 ]2
25.4 x 2438 x 6096 1 | 2963 | Ra1889 | FB71896603 | T | 341.6|496.9| 28 U | L[1520] 285 1059 158 | a5 | 2 | 1 [17] o|10]| 2| o | 22 |197
P 1454 280 [1,043| 144 | 34 | 2| 1 |19 0| 9| 2| 1 ]2
25.4 x 2438 x 6096 1 | 2963 | Razse0 | FB71945503 | T | 3081 | 4729 3 U | Lf1522| 2368|1089 106 72| 3| 1|21 o 1] 2] 0|30/
P |1610| 241 [1031| 14| 68 | 2 | 1 | 18] 0o | 1| 2| 1| 38
25.4 X 2438 x 6096 1 | 2963 | Razse0 | FB71945505 | T | 3081 | 4729 3 U | L1522 236|108 106 72| 3| 1|21 o 1] 2] 0]30]19
P |1610| 241 [1031| 14| 68 | 2 | 1 | 18] 0o | 1| 2| 1| 38

*xx SUD Total(027) ++x 5 14,815(Kg)
*** Condition of supply : As—Rolled ***

* Position — T:Top, M:Middle, B:Bottom
* Tensile test — Direction:Transverse, Gauge length:200mm (Rectangular), YP Mtd : 2 (0.2% off—set),5 (0.5% underload), U (Upper yield point), L (Lower yield point)
* Division — P:Product analysis, L:Ladle analysis

m-40Z

* The plate is fully killed and fine grained steel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
(Chief Of Quality Assurance Team

* 2 JABYME H2Q HNRMENMY FE ZEHZ22EH S M2YUG. MM W82 SUHE DML &elsta & AFUC.(http://sm.hyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal'
* [Ar8Y FOAIEN] 2 ZABLAMU HIIE 724 o AA8Al NSEy Y Ay SHIF Lddg & AsU.
* [Caution for Use] Damage on products and safety problems may arise if used other than to the spec stated in this Mill Test Certification.




